HYDRAULIC STEERING TANK ASSEMBLY

234 7 5
6 \\>h A /, & 19
ﬁ 21
1€

1— 12
20

am [1m! [1m]

g i i

22 -

¢
/

9 T S
i |
/..‘-—-——-—-—-- -

} 8=
10
= o wR =
13
14.18
NO. PART NO. QTy. DESCRIPTION NO. PART NO. QrTy. DESCRIPTION
1 6-880-990334 1 Hydraulic Steering| 15 7-126-191253 6 Screw M10 x 25mm
Tank 16 7-951-190210 6 Washer Spring M10
2 7-126-151353 8 Screw M6 x 30 Long| 17 7-661-190003 6 Nut M10
3 7-951-150014 8 Washer M6 18 7355302 1 Bonded Seal %"BSP
4 7-951-150210 8 Spring Washer M6 19 7-447-121203 1 90° Elbow
5 8354260 1 Breather Filler 20 7-447-120813 1 Reducing Adaptor
Cap %" ORFS-%" ORFS
6 6-794-990041 1 Gasket 21 7-447-121234 1 Tee - Piece
7 6-705-998374 1 Plate Filler 22 7-447-121201 1 Straight Adaptor
8 551654 3 Oil Filter
9 7-447-161603 1 90° Elbow
10 7-447-121601 2 Straight Adaptor
%" ORFS - 1" SAE
11 8865474 1 Gauge Level
12 7-447-121225 1 Nut
13 6-709-990032 3 Plug 1" SAE x %"
14 8575857 3 Bolt Drain 6-880-990333

Issue No. 03




